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TEST REPORT
Application No.: KSEM2206000753AT
FCC ID: 2A7DJ-29366867652
Applicant: PK Solutions LLC
Address of Applicant: 10811 E Harry St. Wichita, KS 67207, USA
Manufacturer: Arima Communications (Jiangsu) Co., Ltd
Address of Manufacturer: No0.168, Jiaotong North Road, Wuldiang Zone, Suzhou City ,JiangSu
Province
Factory: Arima Communications (Jiangsu) Co., Ltd
Address of Factory: No.168, Jiaotong North Road, WulJiang Zone, Suzhou City ,JiangSu
Province
Equipment Under Test (EUT):
EUT Name: wrangler Mass Charging Cradle
Model No.: WRO01
Standard(s) : 47 CFR Part 15, Subpart B
Date of Receipt: 2022-06-13
Date of Test: 2022-06-14 to 2022-06-14
Date of Issue: 2022-06-20
Test Result: Pass*

* In the configuration tested, the EUT complied with the standards specified above.

Eric Lin
Laboratory Manager

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.

Attention is drawn to the limitation of liability, indemnification and Junsdxctlon issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for%ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s{ tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at |e|ephone (86-755)8307 1443,
or email: CN.Doccheck@sgs.com

No.10, Weiye Road, Innovation Park, Kunshan, Jiangsu, China 215300 1(86-512)67355888  f(86-512)57370818  www.sgsgroup.com.cn
I BUTBZELEF K0S  #4% 215300 1(86-512)57355088  f(86-512)57370818  Sgs.china@sgs.com

SRR
Inspecuon & Testing Services .

1
Test Report Form Version: Rev01 Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc.

Report No.: KSEM220600075301

Page: 20of 16
| Revision Record
‘ Version ‘ Chapter ‘ Date ‘ Modifier ‘ Remark
| 01 | | 2022-06-20 | | Original
| | | | |
| | | | |
‘ Authorized for issue by: ‘ ‘ ‘_‘

b

Kun_gu/Project Engineer

Eric Lin/Reviewer

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Condmons of Semce printed
overleaf, available on request or accessmle at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for
subject to Terms and Conditions for El at http:.

Attention is drawn to the limitation of liability, indemnification and junsdlchon issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ery or falsification of the content or

B ’»m“ | appenara?]ca ofI thlhs d?cumentrlts ufnlawf}ul ang1 ) may tt> dp- S 9 d to trl\e fullest e)t(tentdfthg(;adw Unless otherwise stated the
pectiond Tstng Senices 5 RITons 15 Chach e Sithartislty vl toeting IMGpSclion coport S cartifloote. sleces sontartuauttorophone: M-TES)E087 1443,
2 g or email: CN.Doccheck@sgs.com
. No.10, Weiye Road, Innovation Park, Kunshan, Jiangsu, China 215300 1(86-512)57355888  (86-512)57370818  www.sgsgroup.com.cn
FE-IH  BUTERECLESLHI0S #B4% 215300 {(86-512)57355088  f(86-512)57370818  8gS.china@sgs.com
|

Test Report Form Version: Rev01l Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc.

Report No.: KSEM220600075301

Page:

2 Test Summary

30f 16

Emission Part

(30MHz-1GHz)

Item Standard Method Requirement Result
Conducted Emissions
at Mains Terminals ANSI C63.4:2014 15.107(a);Class B Pass
(150kHz-30MHz) | 47 CFR Part15,
diated Emissions Subpart B
Radia ANSI C63.4:2014 15.109(a);Class B Pass
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4 General Information
4.1 Details of E.U.T.
Power supply: INPUT : DC20V/3A by Adapter
OUTPUT: DC5 V(Charging Cradle*5)
Test Voltage: AC120V/60Hz
4.2 Description of Support Units
Description Manufacturer Model No. Serial No.
Adapter ABP AD0651-2003000F /
Smart Radios*5 Walt / /
4.3 Measurement Uncertainty& Decision Rule
Measurement Uncertainty:
No. ltem Measurement Uncertainty Ucispr
(ULas) *
1 Conducted Emission 2.4dB (9kHz to 150kHz) 3.8dB (9kHz to 150kHz)
at mains port using AMN 2.2dB (150kHz to 30MHz) 3.4dB (150kHz to 30MHz)
Conducted Emission
2 | at telecommunication port using 4.0 dB (150kHz to 30MHz) 5.0dB (150kHz to 30MHz)
AAN
3 Radiated Power 3.2dB 4.5dB (30MHz to 300MHz)
4 Radiated Emission (10m) 4.1dB 6.3dB (30MHz-1GHz)
4.6 dB (30MHz-1GHz) 6.3dB (30MHz-1GHz)
i o 5.0dB (1GHz-6GHz) 5.2dB (1GHz-6GHz)
5 Radiated Emission (3m)
5.2dB (6GHz-18GHz) 5.5dB (6GHz-18GHz)
5.3dB (18GHz-40GHz) N/A

Note: The measurement uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.
Decision Rule:
 CISPR 16-4-2 for emission measurements is as below described.
Pass means the test result passed the test standard requirement, please find the detailed decision rule in
the report relative section.
ULas less than Uciser, therefore:
- compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit.
- non-compliance is deemed to occur if any measured disturbance level exceeds the disturbance limit.

« For immunity testing no decision rule is applicable.
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Test Location
All tests were performed at:
Compliance Certification Services (Kunshan) Inc.
No0.10 Weiye Rd, Innovation park, Eco&Tec, Development Zone, Kunshan City, Jiangsu, China.
Tel: +86 512 5735 5888 Fax: +86 512 5737 0818
No tests were sub-contracted.
Note:

1.SGS is not responsible for wrong test results due to incorrect information (e.g. max. clock frequency,
highest internal frequency, antenna gain, cable loss, etc ) is provided by the applicant. (if applicable).

2.SGS is not responsible for the authenticity, integrity and the validity of the conclusion based on results
of the data provided by applicant. (if applicable).

Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
* CNAS (No. CNAS L4354)

CNAS has accredited Compliance Certification Services (Kunshan) Inc. to ISO/IEC 17025:2017 General
Requirements for the Competence of Testing and Calibration Laboratories (CNAS-CL01 Accreditation
Criteria for the Competence of Testing and Calibration Laboratories) for the competence in the field of
testing.

* A2LA (Certificate No. 2541.01)

Compliance Certification Services (Kunshan) Inc. is accredited by the American Association for
Laboratory Accreditation (A2LA). Certificate No. 2541.01.

* FCC (Designation Number: CN1172)

Compliance Certification Services (Kunshan) Inc. has been recognized as an accredited testing
laboratory.

Designation Number: CN1172.
* ISED (CAB identifier: CN0072)

Compliance Certification Services (Kunshan) Inc. has been recognized by Innovation, Science and
Economic Development Canada (ISED) as an accredited testing laboratory.

Company Number: 2324E
* VCCI (Member No.: 1938)

The 3m and 10m Semi-anechoic chamber and Shielded Room of Compliance Certification Services
(Kunshan) Inc. has been registered in accordance with the Regulations for Voluntary Control Measures
with Registration No.: R-20134, R-11600, C-11707, T-11499, G-10216 respectively.

Deviation from Standards

None

Abnormalities from Standard Conditions
None
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5 Equipment List
Conducted Emissions at Mains Terminals (150kHz-30MHz)
Equipment Manufacturer Model No Inventory No | Cal Date |Cal Due Date
EMI TEST RECEIVER R&S ESCI KS301101 01/22/2022 | 01/21/2023
TWO-LINE V-
NETWORK R&S ENV216 KS301197 10/12/2021 | 10/11/2022
V (V-LISN) SCHWARZBECK NNLK 8129 KS301091 10/12/2021 | 10/11/2022
Pulse LIMITER R&S ESH3-Z2 [KUS1902E001| 01/22/2022 | 01/21/2023
Software Faratronic EZ—:EMC'V N/A N/A N/A
Radiated Emissions (30MHz-1GHz)
Equipment Manufacturer Model No Inventory No | Cal Date |Cal Due Date
EMI Test Receiver R&S ESCI KS301196 10/11/2021 | 10/10/2022
Antenna TESEQ CBL 6112D |KUS1806E006| 03/05/2022 | 03/04/2024
Spectrum Analyzer R&S FSU26 KS301206 | 04/01/2022 | 03/31/2023
Signal Analyzer R&S FSV40 KUS1806E003| 10/11/2021 | 10/10/2022
Software Faratronic EZ—:;'\;C v N/A N/A N/A
General used equipment
Equipment Manufacturer Model No Inventory No | Cal Date |Cal Due Date
Digital Pressure Meter Mengde DYMS3 CZ750023 |[02/01/2022| 01/31/2023
CZ720001-1
CZ720001-2
Temperature & Humidit €2720001-3
P ecorder y Anymetre TH603 CZ720001-4 |10/14/2021 | 10/13/2022
CZ720001-5
CZ720001-6
CZ720001-7

ARSI ]
c lnspechon & Tes ting Serwces
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6 Emission Test Results

6.1 Conducted Emissions at Mains Terminals (150kHz-30MHz)

Test Requirement: 47 CFR Part 15, Subpart B
Test Method: ANSI C63.4:2014
Limit:
0.15MHz-0.5MHz: 66dB(uV)-56dB(uV) quasi-peak, 56dB(uV)-46dB(uV) average
0.5MHz-5MHz: 56dB(uV) quasi-peak, 46dB(uV) average
5MHz-30MHz: 60dB(pV) quasi-peak, 50dB(pV) average
Detector: Peak for pre-scan (9kHz resolution bandwidth) 0.15M to 30MHz

6.1.1 E.U.T. Operation
Operating Environment:
Temperature: 23.6 °C Humidity: 62.0 % RH Atmospheric Pressure: 1010 mbar

6.1.2 Test Mode Description

II:irrZISf:snt/ Mode Code | Description

Final test 00 Keep EUT charging for 5 Smart Radios

Pre-scan 01 Keep EUT charging for 4 Smart Radios
02 Keep EUT charging for 3 Smart Radios
03 Keep EUT charging for 2 Smart Radios
04 Keep EUT charging for 1 Smart Radios

6.1.3 Test Setup Diagram

Shielding Room

Test Receiver

Gound Reference Plane
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6.1.4 Measurement Procedure and Data

An initial pre-scan was performed with peak detector.Quasi-Peak or Average measurement were
performed at the frequencies with maximized peak emission were detected.

Remark: Level= Read Level+ Cable Loss+ LISN Factor
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Test Mode: 00; Line: Live line
80.0 dBu¥
aF: —_—
AVG: —
1
b |
45
hh““ﬂnﬁu_ [
L
| peak
40
AYG
0.0
0.150 0.5 [MHz) h 30.000
No. | Frequency | QuasiPeak | Average | Correction | QuasiPeak | Average | QuasiPeak | Average | QuasiPeak | Average | Remark
reading reading factor result result limit limit margin margin
(MHz) (dBuVv) (dBuVv) (dB) (dBuV) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.1531 29.67 3.72 19.50 49.17 23.22 65.83 55.83 -16.66 -32.61 Pass
0.1584 28.06 6.53 19.50 47.56 26.03 65.55 55.55 -17.99 -29.52 Pass
3* 0.1714 31.11 19.17 19.50 50.61 38.67 64.89 54.89 -14.28 -16.22 Pass
4 0.2326 27.69 17.14 19.50 47.19 36.64 62.36 52.36 -15.17 -15.72 Pass
0.2634 27.47 8.17 19.51 46.98 27.68 61.32 51.32 -14.34 -23.64 Pass
6 28.7417 19.70 9.88 20.28 39.98 30.16 60.00 50.00 -20.02 -19.84 Pass
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Test Mode: 00; Line: Neutral Line
80.0 dBu¥
QP: —_—
AVG: —_
7 . 6
| W
i
| peak
40
|
| [
! AVG
.
0.0
0.150 05 [MHz] 5 30.000
No. | Frequency | QuasiPeak | Average | Correction | QuasiPeak | Average | QuasiPeak | Average | QuasiPeak | Average | Remark
reading reading factor result result limit limit margin margin
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.1511 30.81 3.99 19.48 50.29 23.47 65.94 55.94 -15.65 -32.47 Pass
0.1560 30.21 3.83 19.48 49.69 23.31 65.67 55.67 -15.98 -32.36 Pass
0.1668 28.78 10.31 19.48 48.26 29.79 65.12 55.12 -16.86 -25.33 Pass
4* 0.2426 28.10 14.62 19.49 47.59 34.11 62.01 52.01 -14.42 -17.90 Pass
5 8.5355 19.18 11.18 20.01 39.19 31.19 60.00 50.00 -20.81 -18.81 Pass
6 28.2157 4.28 -0.86 20.29 24.57 19.43 60.00 50.00 -35.43 -30.57 Pass
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6.2 Radiated Emissions (30MHz-1GHz)

Test Requirement:
Test Method:

Limit:

Test Distance:
30MHz -88MHz
88MHz-216MHz
216MHz-960MHz
960MHz-1000MHz
Detector:

Test Distance:
30MHz -88MHz
88MHz-216MHz
216MHz-960MHz
960MHz-1000MHz
Detector:

6.2.1 E.U.T. Operation

47 CFR Part 15, Subpart B
ANSI C63.4:2014

Class B

3m

40.0(dBpV/m) quasi-peak

43.5(dBuV/m) quasi-peak

46.0(dBpV/m) quasi-peak

54.0(dBuV/m) quasi-peak

Peak for pre-scan (120kHz resolution bandwidth) 30MHz to1000MHz

Class B

10m

29.5(dBuV/m) quasi-peak

33.1(dBuV/m) quasi-peak

35.6(dBuV/m) quasi-peak

43.5(dBpV/m) quasi-peak

Peak for pre-scan (120kHz resolution bandwidth) 30MHz to1000MHz

Operating Environment:

Temperature:

26.2 °C

Humidity: 51.6 % RH Atmospheric Pressure: 1010 mbar

6.2.2 Test Mode Description

Eirr?;f:;}/ Mode Code | Description

Final test 00 Keep EUT charging for 5 Smart Radios

Pre-scan 01 Keep EUT charging for 4 Smart Radios
02 Keep EUT charging for 3 Smart Radios
03 Keep EUT charging for 2 Smart Radios
04 Keep EUT charging for 1 Smart Radios

L 2102
2, Inspection&
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6.2.3 Test Setup Diagram

[

Antenna Tower

3mor10m

Turntable Ground Reference Plane

||
Test Recei = bolr ’ TR
est Receiver = |- m T

6.2.4 Measurement Procedure and Data

An initial pre-scan was performed in the chamber using the spectrum analyser in peak detection
mode. Quasi-peak measurements were conducted based on the peak sweep graph. The EUT was
measured by BiConiLog antenna with 2 orthogonal polarities.

Remark: Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor
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Test Mode: 00; Polarity: Horizontal
70.0  dBuV/m
Limit1: —
Margin: —_—
35 I )
!
0.0
30,000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
No. Frequency Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB) (cm) (deg.)
1 34.8500 5.90 24.67 30.57 40.00 -9.43 201 25 QP
2 68.8000 9.09 15.60 24.69 40.00 -15.31 201 19 QP
3 170.6500 8.19 16.94 25.13 43.50 -18.37 100 243 QP
4 211.3900 15.76 16.82 32.58 43.50 -10.92 114 0 QP
5 251.1600 12.32 19.85 32.17 46.00 -13.83 100 337 QP
6 319.0600 10.77 21.09 31.86 46.00 -14.14 100 133 QP
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Test Mode: 00; Polarity: Vertical
700 dBuV¥/m
Limit1: —_—
Margin: —
35 |
0.0
30.000 127.00 224 00 321.00 418.00 515.00 612.00 709.00 806.00 100000 MHz
No. Frequency Reading Correct Result Limit Margin Height Degree Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB) (cm) (deg.)
1 34.8500 4.06 24.67 28.73 40.00 -11.27 123 360 QP
2 108.5700 9.11 18.28 27.39 43.50 -16.11 100 211 QP
3 170.6500 9.64 16.94 26.58 43.50 -16.92 100 358 QP
4 215.2700 12.05 16.62 28.67 43.50 -14.83 100 354 QP
5 327.7900 9.02 21.17 30.19 46.00 -15.81 100 83 QP
6 700.2700 5.07 27.64 32.71 46.00 -13.29 131 360 QP
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7 Test Setup Photo

Refer to Appendix - Test Setup Photo for KSEM2206000753AT

8 EUT Constructional Details (EUT Photos)

Refer to Appendix - Photographs of EUT Constructional Details for KSEM2206000753AT

- End of the Report -
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